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Appendix A: 20dB Emission
Bandwidth (EBW)
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sm RF Test Report of S10-201L

HUAVVGI FCC ID:QISS10-201L

Security Level: Public

1 Result Table

EUT Cont. EBW [MHz] Verdict
TM1_DH5_ChO 1.018 Pass
TM1_DH5_Ch39 1.016 Pass
TM1_DH5_Ch78 1.017 Pass
TM2_2DH5_Cho 1.333 Pass
TM2_2DH5_Ch39 | 1.333 Pass
TM2_2DH5_Ch78 | 1.333 Pass
TM3_3DH5_Cho 1.310 Pass
TM3_3DH5_Ch39 | 1.317 Pass
TM3_3DH5_Ch78 | 1.320 Pass
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2 Test Plot

2.1 TM1_DH5_ChO

% Agilent R T |Freq/Channel
I ————

Center Freq

Ch Freq 2.402 GHz Trig Free| 5 toonnaen GH-

Occupied Bandwidth

StartFreq
248100008 GHz

Stop Freq
240300000 GHz

CF Step
| 200000080 kHz
Auto Man

Freq Offset
3.66660068 Hz

#\/BH 186 kHz #aneep 100 1

— Signal Track
Occ BH % Pwr A 7 (M 0ff

879.4095 kHz % dB

Transmit Freq Error 3.6 :Hz
¥ dB Bandwidth i
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2.2 TM1_DH5_Ch39

- Agilent R T |Freg/Channel
]

Ch Freq 2.441 GHz Trlg Free 251:51"@%9@%5 rea
Occupied Bandwidth

StartFreq
244000008 GHz

Stop Freq
2442000008 GHz

CF Step
Y 2A.A0068E kHz
Auto Man

Freq Offset
3.66660068 Hz

#YEH 188 kHz  #Sweep 1885 ms

: Signal Track
Occ BH % Pwr a (In 0ff

879.4186 kH % dB

Transmit Freq Error 7
¥ dB Bandwuidth 1.k -
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2.3 TM1_DH5_Ch78

- Agilent R T |Freg/Channel
e
Ch Freq 2.48 GHz T zggé‘@t@%%g rea

Occupied Bandwidth

StartFreq
247900008 GHz

Stop Freq
2.431000008 GHz

CF Step
m  CA0.0BER00 kHz
Auto Man

Freq Offset
3.66660068 Hz

#\VBH 180 kHz  #Sweep 1805 ms

k
- - —— Signal Track
d Bandwidth Occ BH % Pwr 00 1 |Ig 0ff

877.7188 kHz % dB

Transmit Freq Error ;

Occupie

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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2.4 TM2_2DH5_ChO

- Agilent R T |Freg/Channel
e
Ch Freq 2.402 GHz T zggg‘@t@%%g rea

Occupied Bandwidth

StartFreq
248100008 GHz

Stop Freq
240300000 GHz

CF Step
| 200.000000 kHz
Auto Man

Freq Offset
3.66660068 Hz

#\VBH 180 kHz  #Sweep 1805 ms

k
- - —— Signal Track
d Bandwidth Occ BH % Pwr 00 1 |Ig 0ff

1.1873 MHz ®dB -

Transmit Freq Error

Occupie

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file
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2.5 TM2_2DH5_Ch39

¥ Agilent R T |Freq/Channel
|

Center Freq

Ch Freq 2.441 GHz Trig Free| o y41an000 GH-

Occupied Bandwidth

StartFreq
244000008 GHz

Stop Freq
2442000008 GHz

CF Step
m| 200000000 kHz
Auto Man

Freq Offset
3.66660068 Hz

#Sweep 1005 ms

: Signal Track
Occ BH % Pwr a (In 0ff

% dB

Transmit Freq Error
% ¢B Bandwidth 5 MHz

File Operation Status. C:PICTURE.GIF file saved
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2.6 TM2_2DH5_Ch78

- Agilent R T |Freg/Channel
I
Ch Freq 2.48 GHz Trig Fres | ,Gomier freq
Occupied Bandwidth
StartFreq
247908888 GHz
Stop Freq
243100008 GHz
CF Step
| 200.000000 kHz
| Auto Man
Freq Offset
B.ea0BAREE Hz
#Sweep 1005 ms
: : - , Signal Track
Occupied Bandwidth Occ BH % Pwr d o 0ff
1.1872 % dB -
Transmit Freq Error  -11.1%
¥ dB Bandwuidth 1.333
File Operation Status. C:PICTURE.GIF file saved
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2.7 TM3_3DH5_Ch0

- Agilent R T

Ch Freq
Occupied Bandwidth

2407 GHz Trig Fres

#Atten 30 dB

e ——— e

3 o

#YBEH 188 kHz

#Sweep 1005 ms

8 Auto

Occ BH % Pur
% dB

Occupied Bandwidth
1.1893 MH

Transmit Freq Error 7
% ¢B Bandwidth 1. {Hz

File Operation Status. C:PICTURE.GIF file
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Freg/Channel

Center Freq
248200000 GHz

StartFreq
248100008 GHz

Stop Freq
240300000 GHz

CF Step
200000008 kHz
Man

Freq Offset
3.66660068 Hz

Signal Track

On Off
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2.8 TM3_3DH5_Ch39

¥ Agilent R T |Freq/Channel
|

Center Freq

Ch Freq 2.441 GHz Trig Free| o y41an000 GH-

Occupied Bandwidth

StartFreq
244000008 GHz

Stop Freq
2442000008 GHz

CF Step
W C00.000008 kHz
il Cuto Man

Freq Offset
3.66660068 Hz

#Sweep 1005 ms

: Signal Track
Occ BH % Pwr a (In 0ff

% dB

Transmit Freq Error 4.6
% ¢B Bandwidth 1. {Hz

File Operation Status. C:PICTURE.GIF file saved
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2.9 TM3_3DH5_Ch78

- Agilent R T |Freg/Channel
e
Ch Freq 2.48 GHz T zggé‘@t@%%g rea

Occupied Bandwidth

StartFreq
247900008 GHz

Stop Freq
2.431000008 GHz

CF Step
| 200.000000 kHz
| futo Man

Freq Offset
3.66660068 Hz

B 30 kHz WBH 100 kHz  #Sweep 1005 ms

' - — Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.00 1 |[fil 0ff

1.1898 MHz % dB

Transmit Freq Error -1
¥ dB Bandwidth Iy
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Appendix B: Carrier Frequency
Separation
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1 Result Table

EUT Conf. Carrier Frequency Separation [MHZz] Verdict
TM1_DH5 Hop 0.950 Pass
TM2_2DH5_Hop 1.000 Pass
TM3_3DH5_Hop 1.400 Pass
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2 Test Plot

2.1 TM1_DH5_Hop

# Agilent R T |Fregq/Channel
A 5Hz

Center Freq
2.44100000 GHz

StartFreq
243850000 GHz

Stop Freq
2.44350000 GHz

CF Step
SHR.BARBEA kHz
Auto Man

#Saapn 2O A1 ot Freq Offset
IHEEH coac I R 0.00000000 Hz

Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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2.2 TM2_2DH5_Hop

4 Agilent R T |Fregq/Channel
Mkr2 2.446 150 GHz

Center Freq
2.44100000 GHz

#Atten 30 dB
2 1

. e RATELY L
[ el r_'"'-mh"u...r.l"r"""' rfn"..u Ly Ir k"‘r--'l.ﬂ'ul_,;,."‘."'r'.r*lc"ﬂ Wl ....1,__..-"___1”'__,_,.,_‘1-.;\,.4 Ny L'_'I.r-._..-.-q-""i.-""nr"r"f"|'|- J""”-L-h”"\

1 StartFreq
243850000 GHz

Stop Freq
2.44350000 GHz

CF Step
SHR.BARBEA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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2.3 TM3_3DH5_Hop

¥ Agilent R T |Fregq/Channel

Mkr2 2.439 750 GHz

Center Freq

1Em #ftten 30 dB 5 44100000 CHa

TR L PR A A T ol b A . e r, .
e LU LY ""I'""""-._;M’ﬂ% LT I"""'.1L|_uh.1ﬂ|ﬁl_"|"r S b I-.''-..--\.'-.*J.JI”__.-Jp..‘J"lr Mooy I,,..Irr.r‘i el o ' |

StartFreq
243850000 GHz

Stop Freq
2.44350000 GHz

CF Step
SHR.BARBEA kHz
Auto Man

#Suaan 2 CO et Freq Offset
HOER c.ac RS 00000000 Hz

4.48 dBn Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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Appendix C: Number of Hopping
Channel
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1 Result Table

EUT Conf. Number of Hopping Channel Verdict
TM1_DH5_Hop 79 Pass
TM2_2DH5_Hop 79 Pass
TM3_3DH5_Hop 79 Pass
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2 Test Plot

2.1 TM1_DH5_Hop

% Agilent R T |Freq/Channel

#Atten 30 dB Center Freq

\W R

2.441006006 GHz

StartFreq

) R
Stop Freq

2. 49168080 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#)EW 386 kHz #Syeen 1E1.rr|._

Cupyrlght 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 19 of 126
SYBH(Z-RF)018052013-2002 Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of $10-201L
Huawel FCC ID:QISS10-201L Security Level: Public

2.2 TM2_2DH5_Hop

¥ Agilent R T |Freq/Channel

Orten 30 dR Center Freq
#Atten 30 dB > 14100000 GHo

' b StartFre
Ii.||iHhhr.-'Ih"|.lI1‘|‘rl"'f"ﬂiilfw'ﬂiﬂl L"q‘l'l'l'\ﬂf'.,l‘n' It "'f"-: !'I.'J‘] h,.-'q' ol I:'1II|'1I.I'1‘iI1'1'iJ!'1f'*"'I.l"J'i"i'lrﬂ-"f.‘il|l'|r| 1nl1 Ill.,r-'ﬁlﬂu'lf.n.-' HI 'i|||"| 2 391 AAEAR 5 Hg

Stop Freq
2.49100008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

R 106 kHz +UBH 300 kHz
File Operation Status. C:PICTURE.GIF file saved

#5weep 10 r
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2.3 TM3_3DH5_Hop

¥ Agilent R T |Freq/Channel

Orten 30 dR Center Freq
#Atten 30 dB > 14100000 GHo

T IR T StartFre
[ll"l 'lhll'iu"ﬂﬂ‘l ﬁJﬁL I1 ,lﬂ'ﬂ'-'lh'l*""nnl""l-"rul '-1.| '¢||Ir||4, { 'fi.-.:Li-."f Ljﬁ Jl nﬂlp._r- I"I|||' Lr I'-;|n I-lli" M ‘I"Illfllhh'll|"|l|1ll1j| jﬂf"ilf-'"-' i'll"-_.'f‘l"'.l..'.,r' 2 : 3 9 1 @ @ @ @ @ G Hg

‘ Stop Freq
2.491 808608 SHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

R 106 kHz +UBH 300 kHz
File Operation Status. C:PICTURE.GIF file saved
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Appendix D: Time of Occupancy
(Dwell Time)
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1 Result Table

The Dwell Time = Burst Width * Total Hops. The detailed calculations are showed as follows:

- The duration for dwell time calculation: 0.4 [s] * hopping humber = 0.4 [s] * 79 [ch] = 31.6 [s*ch];

- The burst width [ms/hop/ch], which is directly measured, refers to the duration on one channel hop.

- The hops per second for all channels: The selected EUT Conf uses a slot type of 5-Tx&1-Rx and a
hopping rate of 1600 [ch*hop/s] for all channels. So the final hopping rate for all channels is 1600/ 6 =
266.67 [ch*hop/s];

- The hops per second on one channel: 266.67 [ch*hop/s] / 79 [ch] =3.38 [hop/s];

- The total hops for all channels within the dwell time calculation duration: 3.38 [hop/s] * 31.6 [s*ch] =
106.67 [hop*ch];

- The dwell time for all channels hopping: 106.67 [hop*ch] * Burst Width [ms/hop/ch].

EUT Conf. Burst Width [ms/hop/ch] Total Hops [hop*ch] Dwell Time [ms] Verdict
TM1_DH5_Ch39 2.900 106.67 0.309 Pass
TM2_2DH5_Ch39 | 2.900 106.67 0.309 Pass
TM3_3DH5_Ch39 | 2.900 106.67 0.309 Pass
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2 Test Plot

NOTE: The test plots are only for Burst Width measurements.

2.1 TM1_DH5_Ch39

# Agilent R T |Fregq/Channel

Artan 20 dR " W Center Freq
#Atten 30 dB 4.1 5 44100000 CHa

StartFreq
2.44100008 GHz

Stop Freq
2.44100008 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

#UVBW 3

Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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2.2 TM2_2DH5_Ch39

- Agilent R T |Freg/Channel
|"| li: I ._' : S 5

Artan 20 dR _ ) Center Freq

#Atten 30 dE > 14100000 GHo

A

2.44100808 GHz

Stop Freq
2.44100008 GHz

‘ CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset

# I'.'I E' H El H H z E' e F:I l ” [ 'a 'a 'a 'a 'a 'a 'a 'a 'a H =
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2.3 TM3_3DH5_Ch39

¥ Agilent R T |Freq/Channel

ferer 201 AR I Center Freq
#Htten 38 dB > 14100000 GHo

il ﬁ\w i - s

Stop Freq
2.44100008 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset

# I'.'I E' H El H H z E' e F:I l ” [ 'a 'a 'a 'a 'a 'a 'a 'a 'a H =

Time
Time

Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 26 of 126
SYBH(Z-RF)018052013-2002 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of S10-201L
Huawel FCC ID:QISS10-201L Security Level: Public

Appendix E: Maximum Peak
Conducted Output Power
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1 Result Table

EUT Conf. Max. Peak Power [dBm] Verdict
TM1_DH5_ChO 8.52 Pass
TM1_DH5_Ch39 10.17 Pass
TM1_DH5_Ch78 8.77 Pass
TM2_2DH5_ChO 8.1 Pass
TM2_2DH5_Ch39 9.93 Pass
TM2_2DH5_Ch78 8.56 Pass
TM3_3DH5_ChO 8.74 Pass
TM3_3DH5_Ch39 10.18 Pass
TM3_3DH5_Ch78 8.99 Pass
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2 Test Plot

2.1 TM1_DH5_ChO

% Agilent R T |Freq/Channel

Center Freq
248200000 GHz

StartFreq
248100008 GHz

Stop Freq
240300000 GHz

CF Step
2B0.BRRBEA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#BH 5 MHz #5weep 100 ms

Copyright 2000-2008 Agilent Technologies
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2.2 TM1_DH5_Ch39

¥ Agilent R T |Freq/Channel

Center Freq
2.44100000 GHz

StartFreq
244000008 GHz

Stop Freq
2442000008 GHz

CF Step
2B0.BRRBEA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 5 MHz #5weep 108 1

File Operation Status. C:PICTURE.GIF file
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2.3 TM1_DH5_Ch78

¥ Agilent R T |Freq/Channel

ferer 201 AR M Center Freq
#Atten 30 dE > 13000000 GHo

1

B ——

StartFreq
| 2.47900068 GHz

Stop Freq
2.431000008 GHz

CF Step
2B0.BRRBEA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Res BH 1.5 MHz WUBM 5 MHz
File Operation Status. C:PICTURE.GIF file
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2.4 TM2_2DH5_ChO

¥ Agilent R T |Freq/Channel

Center Freq
248200000 GHz

#Atten 30 dB

StartFreq
248100008 GHz

Stop Freq
240300000 GHz

CF Step
2B0.BRRBEA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 5 MHz #5weep 108 1

File Operation Status. C:PICTURE.GIF file
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2.5 TM2_2DH5_Ch39

3 Agilent R T |Freg/Channel
Mkrl 2.446 :

Center Freq
2.44100008 GHz

StartFreq
244000008 GHz

Stop Freq
2442000008 GHz

CF Step
2B0.BRRBEA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 5 MHz #5weep 108 1

File Operation Status. C:PICTURE.GIF file
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2.6 TM2_2DH5_Ch78

¥ Agilent R T |Freq/Channel

Center Freq
243000000 GHz

StartFreq
| 2.479006000 GHz

Stop Freq
2.431000008 GHz

CF Step
2B0.BRRBEA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

W15 MHz WUBM 5 MHz
File Operation Status. C:PICTURE.GIF file
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2.7 TM3_3DH5_Ch0

¥ Agilent R T |Freq/Channel

Center Freq
248200000 GHz

#Atten 30 dB

_ Start Freq
| 2.40180008 GHz

Stop Freq
240300000 GHz

CF Step
2B0.BRRBEA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 5 MHz #5weep 108 1

File Operation Status. C:PICTURE.GIF file
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2.8 TM3_3DH5_Ch39

¥ Agilent R T |Freq/Channel

Center Freq
2.44100000 GHz

| StartFreq
244000008 GHz

Stop Freq
2442000008 GHz

CF Step
2B0.BRRBEA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 5 MHz #5weep 108 1

File Operation Status. C:PICTURE.GIF file
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2.9 TM3_3DH5_Ch78

¥ Agilent R T |Freq/Channel

ferer 201 AR M Center Freq
#Atten 30 dE > 13000000 GHo

StartFreq
247900008 GHz

Stop Freq
2.431000008 GHz

CF Step
2B0.BRRBEA kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Res BH 1.5 MHz WUBM 5 MHz
File Operation Status. C:PICTURE.GIF file
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Appendix F: Band edge spurious
emission
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s% RF Test Report of S10-201L

- -
HUAWEI

FCC ID:QISS10-201L

Security Level: Public

1 Result Table

Channel Carrier Max. Spurious Frequency Carrier e
EUT Conf. Frequency i Power Limit [dBm] | Result
No. Level [dBm] Hopping
[MHZ] [dBm]
TM1 DH5 0 2402 -51.16 Off 8.21 -11.79 Pass
_Cho - - -54.26 On 7.99 -12.01 Pass
TM1 DH5 78 2480 -52.55 Off 8.46 -11.54 Pass
_Ch78 - - -54.8 On 7.88 -12.12 Pass
TM2_2DH 0 2402 -50.86 Off 5.91 -14.09 Pass
5 ChO - - -54.06 On 5.59 -14.41 Pass
TM2_2DH 78 2480 -53.58 Off 6.11 -13.89 Pass
5 Ch78 - - -54.13 On 4.71 -15.29 Pass
TM3 _3DH 0 2402 -50 Off 5.92 -14.08 Pass
5 ChO - - -53.47 On 5.69 -14.31 Pass
TM3_3DH 78 2480 -53.39 Off 6.10 -13.9 Pass
5 Ch78 - - -54.78 On 5.40 -14.6 Pass
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2 Test Plot

2.1 TM1_DH5_ChO
No hopping

# Agilent R T |Fregq/Channel

Center Freq

#hitten 30 dB 2 40000000 CH-

StartFreq

Stop Freq
240500008 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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With hopping

# Agilent R T |Fregq/Channel
LBa GHz

Center Freq

#hitten 30 dB 2 40000000 CH-

StartFreq
2.39500000 GHz

Stop Freq
240500008 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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2.2 TM1_DH5_Ch78
No hopping

¥ Agilent R T |Fregq/Channel

38 GHz

Center Freq
243350000 GHz

StartFreq
2. 47850008 GHz

Stop Freq
2.43850000 GHz

CF Step
1.066a8A6EE MHz
Auto Man

i Freq Offset
#iween 1 ms DN 50000000 Hz

Amplitude

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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With hopping

Center Freq
243350000 GHz

#Atten 30 dB

StartFreq
2. 47850008 GHz

Stop Freq
2.43850000 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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2.3 TM2_2DH5_ChO
No hopping

# Agilent R T |Fregq/Channel
£00 Dite

Center Freq

#hitten 30 dB 2 40000000 CH-

StartFreq
2.39500000 GHz

Stop Freq
240500008 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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With hopping

# Agilent R T |Fregq/Channel
480 GHz

Center Freq

#hitten 30 dB 2 40000000 CH-

StartFreq
2.39500000 GHz

Stop Freq

t.” - 2. 48580808 GHz

144 f— 5ol

|j E: r” 'r.-.—_a‘._-' L.-.,-p"n.,-, Yol R LY o I, WP | Y g N N ""-|__ e, C F S t e p
1.660000608 MHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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2.4 TM2_2DH5_Ch78

No hopping

Center Freq
243350000 GHz

StartFreq
2. 47850008 GHz

Stop Freq
2.43850000 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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With hopping

# Agilent R T |Fregq/Channel
; 188 GHz

Center Freq

#hitten 30 dB 2 48350000 GHz

StartFreq
2. 47850008 GHz

Stop Freq
2.43850000 GHz

! CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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2.5 TM3_3DH5_Ch0
No hopping

Center Freq
240000000 GHz

#Atten 30 dB

StartFreq
2.39500000 GHz

Stop Freq
240500008 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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Huawel FCC ID:QISS10-201L

With hopping

% Agilent

#Atten 30 dB

o

n A i [ b, =
N LTV WV SO MR L P W T

Sp

#5neepn 1 ms

Security Level: Public

R T |Fregq/Channel

H: Center Freq

2.40000006 GHz

StartFreq

Stop Freq
240500008 GHz

CF Step
1.066a8A6EE MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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2.6 TM3_3DH5_Ch78

No hopping

¥ Agilent R T |Fregq/Channel

Center Freq
243350000 GHz

StartFreq
2. 47850008 GHz

Stop Freq
2.43850000 GHz

CF Step
1.066a8A6EE MHz
Auto Man

o i Freq Offset

#iween 1 ms DN 50000000 Hz
Amp e

B

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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With hopping
# Agilent R T |Fregq/Channel
Gz

Center Freq
243350000 GHz

StartFreq
2. 47850008 GHz

Stop Freq
2.43850000 GHz

k| CF Step
1.080RARAA MH=z
Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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Appendix G: Conducted RF Spurious
Emission
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g@ RF Test Report of S10-201L
Huawel FCC ID:QISS10-201L Security Level: Public

1 Result Table

In this Appendix, the “Pref” refers to the peak power level in any 100 kHz bandwidth within the fundamental
emission which is used as the reference level, the “Puw” referrers to the maximum emission power in 100
kHz band segments outside of the authorized frequency band.

Considering that the higher ratio of RBW to the span for the frequency ranges below 30 MHz makes the
results determination be complicated, a narrower RBW other than 100 kHz is used for these ranges. The
measured value should add a RBW correction factor (RBWCF) where RBWCF [dB] = 10 x Ig(100
[kHz]/narrower RBW [kHz]). As to this Appendix, the narrower RBW is 1 kHz and RBWCF is 20 dB for the
frequency 9 kHz to 150 kHz, and the narrower RBW is 10 kHz and RBWCF is 10 dB for the frequency 150
kHz to 30 MHz.

In the result table, the “< Limit” denotes that “The Puw [dBm] is less than Pref [dBm] - 20 [dB], see test plots
for detailed”.

EUT Conf. Pref [dBm/100 kHz] Puw [dBm/100 kHz] Verdict
TM1_DH5_ChO 8.15 < Limit Pass
TM1_DH5_Ch39 9.84 < Limit Pass
TM1_DH5_Ch78 8.43 < Limit Pass
TM2_2DH5_Ch0 5.80 < Limit Pass
TM2_2DH5_Ch39 7.34 < Limit Pass
TM2_2DH5_Ch78 6.10 < Limit Pass
TM3_3DH5_ChO 5.66 < Limit Pass
TM3_3DH5_Ch39 7.52 < Limit Pass
TM3_3DH5_Ch78 6.10 < Limit Pass
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&'& RF Test Report of S10-201L

HuAwel FCC ID:QISS10-201L Security Level: Public
2 Test Plot

2.1 TM1_DH5_Cho

211 Pref

Freg/Channel

Center Freq
248200000 GHz

#Htten 30 B

1 Start Freq
Q. 248143188 GHz

R i ima S, N

Stop Freq
| 2.40256968 GHz

CF Step
161.500868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Report No: Huawei Proprietary and Confidential Page 54 of 126
SYBH(Z-RF)018052013-2002 Copyright © Huawei Technologies Co., Ltd.
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Huawel FCC ID:QISS10-201L Security Level: Public

2.1.2 Puw

¥ Agilent R T |Freq/Channel

ferer 201 AR . M Center Freq
#Atten 30 dE 26 CA08008 K

Start Freq
OC Coupled | WeNsTasra Ny

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

| & Signal Track
2

'1|w|4""|,,\.1 = On w
P TN AL P ] , . .
AL '"'N'"I'"m|.'""'“-'*‘n'|.1"-"-"‘"'1i‘-""w"'|""l.r'm"h'""*'"‘v'l‘1|".ra-.-u‘fw'"i‘n-,rﬁwrw'l'ﬂr’a""uru'l" i

span 14

1 kHz #BH 18 kHz  Sweep 138.2

Copyright 2000-2008 Agilent Technologies
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&w RF Test Report of S10-201L

HUAwel FCC ID:QISS10-201L

#Atten 30 dB

Report No:
SYBH(Z-RF)018052013-2002

#Il_llE:H E: I-E1 l.H:

Security Level: Public

R T |Freg/Channel

Center Freq
1586756000 MHz

Start Freq
OC Coupled | RaRsl I WY

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

pyright 2000-2008 Agilent Technologies

Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.
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Huawel FCC ID:QISS10-201L Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR N Center Freq
#Atten 30 dE 55.81 dB | 16500800 CHa

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3

Copyright 2000-2008 Agilent Technologies
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g@ RF Test Report of $10-201L
Huawel FCC ID:QISS10-201L Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR M Center Freq
#Atten 30 dB 402 dR > SoROBOB0 GHo

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665

Copyright 2000-2008 Agilent Technologies
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- Agilent R T |Freg/Channel
Mkrl 2.4¢

Arren 20 AR 4 AR Center Freq

#Atten 30 dB E4.79 dR 2 19075000 GHo

StartFreq
248350008 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

kHz #UBH 300 kHz  Sweep 1.6t

Copyright 2000-2008 Agilent Technologies
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- Agilent R T |Freg/Channel
Mkrl 2.9] 5H:z Center Freg
#Atten 30 dB B.83 dBm 145000008 Gha

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24

Copyright 2000-2008 Agilent Technologies
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2.2 TM1_DH5_Ch39

2.2.1 Pref

Freg/Channel

Mkrl 2.441 148 2
r Center Freq
2.44100000 GHz

#Atten 30 dB

StartFreq
244649200 GHz

Stop Freq
{ 2.44150800 GHz

CF Step
161.600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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2.2.2 Puw
¥ Agilent R T |Freq/Channel

ferer 201 AR M Center Freq
#Atten 30 dE 20 CROB000 KH

Start Freq
OC Coupled | WeNsTasra Ny

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track

) 1
| 0 Off
s m_!u'li({ﬂ!u:r|ll."1,uﬂ|,rl.ﬂ o n -

||Il - 1"1|. . f ) 1
A g, s o b, i e
[

1 kHz #VBW 18 kHz

Copyright 2000-2008 Agilent Technologies
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HUAwel FCC ID:QISS10-201L

#Atten 30 dB

Security Level: Public

R T |Freg/Channel

Center Freq
1586756000 MHz

Start Freq
OC Coupled | RaRsl I WY

Stop Freq

300000808 MHz

#Il_llE:H E: I-E1 l.H:

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

opyright 2000-2008 Agilent Technologies
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% Agilent R T |Freq/Channel

ferer 201 AR . PN Center Freq
#Htten 30 dB 54.95 dE | 16566008 Gl

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3

Copyright 2000-2008 Agilent Technologies
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% Agilent R T |Freq/Channel

ARUTPO YSRdE  Center Freq
#Atten 30 dB 426 JdR > SoROBOB0 GHo

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665

Copyright 2000-2008 Agilent Technologies
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% Agilent R T |Freq/Channel

Arren 20 AR sl Center Freq
#Htten 30 dB 54.56 dB > 19175008 Gl

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
1 3.66660068 Hz

Signal Track
On Off

(Hz WUBH 300 kHz  Sweep 1.6¢

Copyright 2000-2008 Agilent Technologies
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% Agilent R T |Freq/Channel

e 20 AR " PYSde  Center Freq
#Htten 30 dB 5.56 dE 145086008 Gl

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24

Copyright 2000-2008 Agilent Technologies
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2.3 TM1_DH5_Ch78

2.3.1 Pref

Freg/Channel

Center Freq
248000008 GHz

StartFreq
2.47949158 GHz

Stop Freq
2.43050558 GHz

CF Step
181. 700888 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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2.3.2 Puw

¥ Agilent R T |Freq/Channel

ferer 201 AR PN Center Freq
#Htten 30 dB 1B 29.C000600 ki

Start Freq
OC Coupled | WeNsTasra Ny

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

& Signal Track
'15,f'r|'|"l"lﬂ ’ [:I M [:I 'F 'I:

I Al J - A ry l J | )
bt ,ﬂh||il,¢ 1""||.hf |||'|.-r.._.-"',|r |I,J'r'| '-"*""'i'ul l~]r'r'hf"~'i"-"h""“l‘ll.| 'J|.l""ff*f'l'"'ﬁ-']"rlﬁ'ir Jip o, ﬁﬂ'\q’q‘r"Hrhu[Lﬂ-H,- Py

Span 14

1 kHz #BH 18 kHz  Sweep 138.2

Copyright 2000-2008 Agilent Technologies
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Freg/Channel

Artan 20 dR " e Center Freq
#Atten 30 dB G309 dB L 0750800 M

Start Freq
OC Coupled | RaRsl I WY

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Il_llE:H E: I-E1 l.H:

opyright 2000-2008 Agilent Technologies
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% Agilent R T |Freq/Channel

ARUTPO N Center Freq
#Atten 30 dE 5589 dB | 16500800 CHa

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3
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% Agilent R T |Freq/Channel

ferer 30 AR e Center Freq
#Atten 30 dB E4.42 dR > SoROBOB0 GHo

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665

Copyright 2000-2008 Agilent Technologies
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% Agilent R T |Freq/Channel

ferer 201 AR M Center Freq
#Atten 30 dB _ 1R 2 19075000 GHo

StartFreq
248350008 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
53 FC& (.0GARRARE Hz
£l %‘N"1""44‘ﬂ"l'r-"h#nﬂWM!i-'F1;'ﬂ-"i"A'-W\J"M'wuhhnlﬂf\mmwﬁhmﬁhﬂm‘

o Signal Track
On Off

kHz #UBH 300 kHz  Sweep 1.6t

Copyright 2000-2008 Agilent Technologies
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% Agilent R T |Freq/Channel

rrrer 2 AR " " e Center Freq
#Htten 30 dB 4B 145086008 Gl

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24
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2.4 TM2_2DH5_ChO

2.4.1 Pref

Freg/Channel
Mkrl 2.482 156 5 GHz

Arren 30 AR il Center Freq

#Atten 30 dB Eam oF > 10200000 Clio

StartFreq
1 248133358 GHz

£
__.__..Ir'-"r-.r'___,Il—'--"'"llr"-f.-.-\,—‘._.-if IP"\.

Stop Freq
| 2.48266650 GHz

CF Step
133.300888 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 386 kHz #Syeen 1- 5 0

Copyright 2000-2008 Agilent Technologies
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2.4.2 Puw

¥ Agilent R T |Freq/Channel

ferer 201 AR M8 Center Freq
#Atten 30 dB 1R 20 CROB000 KH

Start Freq
OC Coupled | WeNsTasra Ny

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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: Hz #\VBW 18 kHz  Sweep 130 5 (16 5 )
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&w RF Test Report of S10-201L

HUAwel FCC ID:QISS10-201L

#Atten 30 dB

Report No:
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#Il_llE:H E: I-E1 l.H:

Security Level: Public

R T |Freg/Channel

Center Freq
1586756000 MHz

Start Freq
OC Coupled | RaRsl I WY

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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Huawel FCC ID:QISS10-201L Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR e M Center Freq
#Atten 30 dB 4 57 dR | 16500000 GHo

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3
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% Agilent R T |Freq/Channel

Feren 20 AR " e Center Freq
#Atten 30 dB 2 47 dR > SoROBOB0 GHo

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665
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#Atten 30 dB

Security Level: Public

R T |Freg/Channel

Mkrl 2.497 564 GHz
r YR CenterFreq
—— 2491 75888 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
1 3.66660068 Hz

Signal Track
On Off

kHz #UBH 300 kHz  Sweep 1.6
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% Agilent R T |Freq/Channel

v 20 AR " WAl Center Freq
#Atten 30 dE 5.76 dB 14 C000088 GHe

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24
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Huawel FCC ID:QISS10-201L Security Level: Public

2.5 TM2_2DH5_Ch39

2.5.1 Pref

Freg/Channel

Center Freq

#hitten 30 dB 2 44100000 GHz

StartFreq
244633350 GHz

1
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Stop Freq
R 2.44166658 GHz

CF Step
133.300888 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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Huawel FCC ID:QISS10-201L Security Level: Public

2.5.2 Puw

¥ Agilent R T |Freq/Channel

ferer 201 AR " M8 Center Freq
#Atten 30 dB AE 25 COAAR00 kN

Start Freq
OC Coupled | WeNsTasra Ny

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track

- On 0ff
1l |, ud i i
i ll b Ph'ﬂ‘llr ! |.lr"ﬂ"lu"‘H"|.r'I.-q""H.l1l|fF'I"||l|1U\~!4"ﬂ||rUI||II-I|.. '-IJ] h

1 S fi
Al el

Il

.'1.,’l.l“|"ll-llﬁ.l"ﬂlll'“'r‘frl,,ul.

141 kH=z
: Hz #\VBW 18 kHz  Sweep 130 5 (16 5 )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 83 of 126
SYBH(Z-RF)018052013-2002 Copyright © Huawei Technologies Co., Ltd.



&w RF Test Report of S10-201L

HUAwel FCC ID:QISS10-201L

#Atten 30 dB

Report No:
SYBH(Z-RF)018052013-2002

#Il_llE:H E: I-E1 l.H:

Security Level: Public

R T |Freg/Channel

=l Center Freq
e hm 1 0.0750008 MHz

Start Freq
OC Coupled | RaRsl I WY

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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% Agilent R T |Freq/Channel

el Center Freq
B 116000006 GHz

#Atten 30 dB

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BW 300 kHz  Sweep 217.3
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- Agilent R T |Freg/Channel
Mkrl 2.341

Artan 20 dR _C; . Center Freq

#Atten 30 dB 04.43 dB > SoROBOB0 GHo

StartFreq
2.30000008 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665
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% Agilent R T |Freq/Channel

Arron 20 R Sl Center Freq
#Htten 30 dB 54.74 dB > 19175008 Gl

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

(Hz WUBH 300 kHz  Sweep 1.6¢
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% Agilent R T |Freq/Channel

v 20 AR " gl Center Freq
#Atten 30 dB 5.67 dB 1 4CROB080 GHo

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24
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2.6 TM2_2DH5_Ch78

2.6.1 Pref

¥ Agilent R T |Freq/Channel

ARUTPO LA INIG  Center Freq
2 dBm #Atten 30 dB 5.16 dB > 45000000 GHe

StartFreq
247933350 GHz

Stop Freq
N 2.48066658 GHz

CF Step
133.300888 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 386 kHz #Syeen 1- 5 0
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2.6.2 Puw

¥ Agilent R T |Freq/Channel

ferer 201 AR " M Center Freq
#Atten 30 dE 25 COAAR00 kN

Start Freq
OC Coupled | WeNsTasra Ny

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

ik <1~, Signal Track
‘1'Lr-1,f|‘l.l'lﬂ| J.II'I Mk On Off
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HUAwel FCC ID:QISS10-201L

#Atten 30 dB

opyright 2000-2008 Agilent Technologies

#Il_llE:H E: I-E1 l.H:

Security Level: Public

R T |Freg/Channel

Center Freq
1586756000 MHz

Start Freq
OC Coupled | RaRsl I WY

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Report No:
SYBH(Z-RF)018052013-2002

Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Page 91 of 126



g@ RF Test Report of $10-201L
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% Agilent R T |Freq/Channel

ferer 201 AR M Center Freq
#Atten 30 dB 422 4R | 16500000 GHo

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3
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% Agilent R T |Freq/Channel

v 20 AR pUde  Center Freg
#Atten 30 dE 54.46 dB > 3CPO0GE0 GHe

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665
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g@ RF Test Report of $10-201L
Huawel FCC ID:QISS10-201L Security Level: Public

- Agilent R T |Freg/Channel
Mikrl  2.4¢

Artan 20 dR . Center Freq

#itten 30 dE EREEREUR - o) 75000 GHe

StartFreq
248350008 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
53 FC 1 B.eRBEEREE Hz
£y [Vrmnageiimb “ﬂm.-'nfnﬂ-'vwm.-ru?w‘w.-r#nwwwrﬁmu«qum,mw

o Signal Track
On Off

kHz #UBH 300 kHz  Sweep 1.6t
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% Agilent R T |Freq/Channel

ferer 30 AR - M Center Freq
#Atten 30 dB AE L1 Sa00800 CHa

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24
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2.7 TM3_3DH5_Ch0

2.7.1 Pref

¥ Agilent R T |Freq/Channel

5 4B s en 20 AR v Center Freq
2 dBm #Atten 30 dB .66 dB > 40260068 GHe

StartFreq
2481345608 GHz

Stop Freq
| 2.40265508 GHz

CF Step
131.600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#VEH 3808 kHz #Sweep 1
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2.7.2 Puw

¥ Agilent R T |Freq/Channel

ferer 201 AR Wepowhde  Center Freq
#Atten 30 dB 65.56 dE 25 COAAR00 kN

Start Freq
OC Coupled | WeNsTasra Ny

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

1

Signal Track
On Off
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HUAwel FCC ID:QISS10-201L

#Atten 30 dB

Report No:
SYBH(Z-RF)018052013-2002

#Il_llE:H E: I-E1 l.H:

Security Level: Public

R T |Freg/Channel

Center Freq
1586756000 MHz

Start Freq
OC Coupled | RaRsl I WY

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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% Agilent R T |Freq/Channel

ferer 201 AR et Center Freq
#Htten 30 dB 54.85 dE | 16566008 Gl

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3
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g@ RF Test Report of $10-201L
Huawel FCC ID:QISS10-201L Security Level: Public

% Agilent R T |Freq/Channel

ARUTPO gy Center Freg
#Atten 30 dB 5266 dB > SoROBOB0 GHo

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665
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g@ RF Test Report of $10-201L
Huawel FCC ID:QISS10-201L Security Level: Public

- Agilent R T |Freg/Channel
Mikrl 2.498 581 GHz

sActen 36 dB r il Center Freq

—— — 2449175608 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
53 FC 1 0.00000000 Hz
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o Signal Track
On Off

(Hz WUBH 300 kHz  Sweep 1.6¢
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g@ RF Test Report of $10-201L
Huawel FCC ID:QISS10-201L Security Level: Public

- Agilent R T |Freg/Channel
Mkrl 2.974 7 GHz

sActen 36 dB r e Center Freq

— —— 14.5000008 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24
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Huawel FCC ID:QISS10-201L Security Level: Public

2.8 TM3_3DH5_Ch39

2.8.1 Pref

¥ Agilent R T |Freq/Channel

frrer 301 R asRsde  Center Freq
2 dBm #Atten 30 dB 7.52 dB 5 44100000 CHa

StartFreq
244634156 GHz

Stop Freq
N 2.44165558 GHz

CF Step
131.700888 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 386 kHz #Syeen 1- 5 0
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g@ RF Test Report of $10-201L
Huawel FCC ID:QISS10-201L Security Level: Public

2.8.2 Puw
¥ Agilent R T |Freq/Channel

en 30 AR e Center Freq
#Atten 30 dB 20 CROB000 KH

Start Freq
OC Coupled | WeNsTasra Ny

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
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1 kHz #BH 18 kHz  Sweep 138.2
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&w RF Test Report of S10-201L

HUAwel FCC ID:QISS10-201L

#Atten 30 dB

#Il_llE:H E: I-E1 l.H:

Security Level: Public

R T |Freg/Channel

Center Freq
1586756000 MHz

Start Freq
OC Coupled | RaRsl I WY

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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- Agilent R T |Freg/Channel
Mkrl 1.°

Arren 20 AR a1 AR Center Freq

#Atten 30 dB 24.91 dBm Ay T

StartFreq
30.0000008 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3
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% Agilent R T |Freq/Channel

ferer 201 AR ,. M CenterFreq
#Htten 30 dB : 4B > 35086008 Gl

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665
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g@ RF Test Report of $10-201L
Huawel FCC ID:QISS10-201L Security Level: Public

% Agilent R T |Freq/Channel

ferer 201 AR ,. M CenterFreq
#Htten 30 dB 54.13 dB > 49175060 GHe

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
53 FC 1 0.00000000 Hz

£f) i M""”‘Wﬁﬂﬂﬂﬁumiﬂlwmvﬂﬂ WWWM,MJ l..l'rh'.nlﬁlm',.w I
o Signal Track
On Off

(Hz WUBH 300 kHz  Sweep 1.6¢
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g@ RF Test Report of $10-201L
Huawel FCC ID:QISS10-201L Security Level: Public

- Agilent R T |Freg/Channel
Mkl 2 | CenterFreq
#Atten 30 dB 4h G 145090008 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24
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g@ RF Test Report of $10-201L
Huawel FCC ID:QISS10-201L Security Level: Public

2.9 TM3_3DH5_Ch78

2.9.1 Pref

- Agilent R T |Freg/Channel
Mkrl 2.450 GHz

= leren 20 AR il Center Freq

2 dBm #Atten 38 dB G0 dR R S

StartFreq
1 2.47934008 GHz

S By S

—— T

.-'_'ﬂ"-
1#"1.‘_

Stop Freq
N 2. 45066808 GHz

CF Step
132600888 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

St
#VEH 3808 kHz #Sweep 1
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g@ RF Test Report of $10-201L
Huawel FCC ID:QISS10-201L Security Level: Public

2.9.2 Puw

¥ Agilent R T |Freq/Channel

ferer 201 AR . M Center Freq
#Atten 30 dE 26 CA08008 K

Start Freq
OC Coupled | WeNsTasra Ny

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

1

: o Signal Track
R (n

il Off
A —
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1 kHz #BH 18 kHz  Sweep 138.2
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HUAwel FCC ID:QISS10-201L

#Atten 30 dB

Security Level: Public

R T |Freg/Channel

Center Freq
1586756000 MHz

Start Freq
OC Coupled | RaRsl I WY

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track

LTS PR ARRAAPRV RO : i

opyright 2000-2008 Agilent Technologies
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% Agilent R T |Freq/Channel

Artan 20 dR e Center Freq
#Atten 30 dB 55.65 dE | 16500800 CHa

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 217.3

Copyright 2000-2008 Agilent Technologies
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- Agilent R T |Freg/Channel
Mkrl 2,38

Arren 20 AR 4 AR Center Freq

#Atten 30 dE 4 69 dR > SoROBOB0 GHo

StartFreq
2.30000008 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz  Sweep 9.665

Copyright 2000-2008 Agilent Technologies
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% Agilent R T |Freq/Channel

ferer 201 AR parde Center Freq
#Htten 30 dB 54.47 dB > 19175008 Gl

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

(Hz WUBH 300 kHz  Sweep 1.6¢

Copyright 2000-2008 Agilent Technologies
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% Agilent R T |Freq/Channel

v 20 AR " AP Center Freq
#Htten 38 dB 5.64 dB 145086008 Gl

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\BH 380 kHz Sweep 2.24

Copyright 2000-2008 Agilent Technologies
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Appendix H: Radiated spurious
emission
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Security Level: Public

3 Result Table

The whole testing range is from “30 MHz to 26.5 GHz (10th harmonics)” is divided into 4 parts according to
the test site settings, which are:

- (Part 1): Test range of “30 MHz to 1 GHZ”,

- (Part 2): Test range of “1 GHz to 3 GHZz”,

- (Part 3): Test range of “3 GHz to 18 GHZz”, and
- (Part 4): Test range of “18 GHz to 26.5 GHZ".

In this Appendix, only the test results and plots under the worst case can be reported. In the result table,

the “< Limit” denotes that “Not found obvious spikes or see marked spikes on plots and listed emissions

records”.

Test Range EUT Conf. Emissions Verdict

30 MHz to 1 GHz TM1_DH5_ChO (Worst Conf.) < Limit Pass

1 GHz to 3 GHz TM1_DH5_ChO < Limit Pass
TM1_DH5_Ch39 < Limit Pass
TM1_DH5_Ch78 < Limit Pass
TM2_2DH5_ChO < Limit Pass
TM2_2DH5_Ch39 < Limit Pass
TM2_2DH5_Ch78 < Limit Pass
TM3_3DH5_ChO < Limit Pass
TM3_3DH5_Ch39 < Limit Pass
TM3_3DH5_Ch78 < Limit Pass

3 GHz to 18 GHz TM1_DH5_ChO (Worse Conf.) < Limit Pass
TM1_DH5_Ch39 (Worse Conf.) < Limit Pass
TM1_DH5_Ch78 (Worse Conf.) < Limit Pass

18 GHz to 26.5 GHz | TM1_DH5_ChO0 (Worst Conf.) < Limit Pass
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4 Result Plot
Part 1: Testing Range of “30 MHz to 1 GHz”

Note 1:  The test results and plot for testing range of “30 MHz to 1 GHz” showed as below is the WORST
case for all Test Modes and Channels. This range will not be presented for each Test Mode and
each Channel.

Note 2: The emissions in this range are mainly from the Platform Device (Notepad PC and its ancillary
components).

80T
Level dBuv/m

0]

60|

10|

0 t t ——— t t t t
30M 50 60 80 100M 200 300 400 500 800 1G
Freauencyv in Hz

MEASUREMENT RESULT: QP Detector

Frequency Level Transducer Limit Margin | Height | Azimuth o

MHz dBuv/m dB dBpuVv/m dB cm deg Polarisation
36.314600 31.2 12.4 40.0 8.8 100.0 324.0 VERTICAL
77.009400 16.5 8.7 40.0 23.5 240.0 125.0 HORIZONTAL
109.375200 17.8 12.7 43.5 25.7 100.0 89.0 VERTICAL
171.061800 284 10.6 43.5 15.1 189.0 99.0 HORIZONTAL
239.243800 28.9 14.2 46.0 17.1 100.0 247.0 HORIZONTAL
278.354800 39.7 15.4 46.0 6.3 100.0 58.0 HORIZONTAL
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Part 2: Testing Range of “18GHz to 26.5 GHz”

Level dBpV/m
80

70

60

50

40
. \ \ ) 1 \ " wh ) e L A
30| A Al A s g A e A

20

10

0 18G 19G 20G 21G 22G 23G 24G 25G 26.5G

Frequency [Hz]

Note: No peak found in pre- test.
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Security Level: Public

Part 3: Testing Range of “1GHz to 3GHz”

Note 1:  The testing range of “1 GHz to 3 GHZz” is for checking radiated emissions located in restricted

bands near the EUT operating bands.

Note 2: Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuV/m) and

Average Limit (54 dBpV/m).

Note 3: The peak spike exceeds the limit line is EUT’s operating frequency.

4.1 Channel O

1200 Level dBV/m
11
100]
9]

80

707

07T

20T

10

1000 1500 2000
Freauencv in MHz

Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector

2500

3000

Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 55.8 38.3 74.0 18.2 100.0 104.0 HORIZONTAL
2483.500000 58.7 40.7 74.0 15.3 100.0 206.0 HORIZONTAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth o
Polarization
MHz dBuVv/m dB dBuv/m dB cm deg
2390.000000 42.1 38.3 54.0 11.9 100.0 303.0 HORIZONTAL
2483.500000 44.5 40.3 54.0 9.5 100.0 251.0 HORIZONTAL
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4.2 Channel 78

120]
110: Level dBpV/m
100]
9]

80|

707

07T

20T

10

1000 1500 2000
Freauencv in MHz

Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector

2500

3000

Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBpVv/m dB dBuv/m dB cm deg
2390.000000 55.8 38.3 74.0 18.2 100.0 174.0 VERTICAL
2483.500000 58.4 40.3 74.0 15.6 100.0 241.0 VERTICAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/m dB cm deg
2390.000000 42.0 38.3 54.0 12.0 100.0 152.0 HORIZONTAL
2483.500000 44.9 40.3 54.0 9.1 100.0 0.0 HORIZONTAL
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Part 4: Testing Range of “3 GHz to 18 GHz”

Note 1:  The test results and plot for testing range of “3 GHz to 18 GHz” showed as below is the WORST
case for all Test Modes and Channels. This range will not be presented for each Test Mode and
each Channel.

Note 2:  The testing range of “3 GHz to 18 GHz” is for checking radiated emissions located in restricted
bands far away from the EUT operating bands.

Note 3:  Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuVv/m) and
Average Limit (54 dBpV/m).

80 Level dBV/m

707

307

207

10

3G 5G 6 7 8 9 10G 18G
Freauency in Hz
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Appendix |I: AC Power Line
Conducted Emissions
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5 Result Table

In this Appendix, only the test results and plots under the worst case can be reported.

EUT Conf.

Maximum Emissions

Verdict

TM1_DH5_Ch39

Not found obvious spikes or see marked spikes on plots and listed
emissions records.

Pass
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6 Result Plot

0Tl

80|

10

| Level indBuVv

150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Freauencv in Hz
MEASUREMENT RESULT: QP Detector
Frequency Level Transducer Limit Margin :

MHz dBuv dB dBuvV dB Line PE
0.239385 42.7 9.7 62.1 194 L1 FLO
0.693067 30.0 9.7 56.0 26.0 N FLO
0.868312 36.2 9.7 56.0 19.8 N FLO
2.208972 40.4 9.7 56.0 15.6 N FLO
3.563633 43.3 9.7 56.0 12.7 N FLO
4.645552 41.0 9.8 56.0 15.0 L1 FLO

MEASUREMENT RESULT: AV Detector
Frequency Level Transducer Limit Margin .
Line PE

MHz dBuv dB dBpVv dB
0.400444 40.1 9.7 47.8 7.7 N FLO
0.484860 36.0 9.7 46.3 10.3 N FLO
0.699386 21.7 9.7 46.0 24.3 N FLO
1.653360 34.0 9.7 46.0 12.0 N FLO
3.561630 35.8 9.7 46.0 10.2 N FLO
15.81354 23.9 10.1 50.0 26.1 N FLO

END
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